
 

 This project has received funding from the European Union’s Horizon 2020 research and innovation 
programme under grant agreement N°776541 

 
 

New approaches and best practices 
for closing the materials cycle in the 

water sector 
Deliverable D1.5 

AUTHORS :  
A. KLEYBÖCKER, I. KENYERES, E. POOR-POCSI, A. NÄTTORP, L. 
LOREGGIAN, M. SCHAUB, C. EGLI, M. GROZAVESCU, M. MURARIU, 
B. RADU, P. SCHEER, R. LINDEBOOM, R. GIURGIU, C. PLATA RIOS, R. 
SUTERS, J. HEINZE, A. SOARES, P. VALE, J. KIM, A. LANHAM, J. 
HOFMAN 

DATE : 18.11.2022 

 
  



D1.5 New approaches - material 

 

2 

This project has received funding from the European Union’s Horizon 2020 research and innovation 
programme under grant agreement N°776541 
[...]
Important aspects to consider during the design and construction of the plant: 
- Suitable materials must be used for the system (corrosion resistant, etc.) 
- Compliance with the country specific requirements for health and safety regarding the 

operation of the process (handling of chemicals, etc.) 



D1.5 New approaches - material 

 

101 

This project has received funding from the European Union’s Horizon 2020 research and innovation 
programme under grant agreement N°776541 

- System should be flexible and adjustable (also accessible for retrofitting work) 
- Enabling heat recovery contributes to a lower CO2 footprint of the process 
- Using as much excess heat as possible to enable the operation of the process at a 

higher temperature in order to run the process at a lower pH allowing to save NaOH 
- Recommendation: pre-experiments should be conducted to investigate, whether 

undesired precipitation processes might occur in the stripping unit, heat exchangers, 
etc. 

Important aspects to consider during the start-up of the plant: 
- The process water must be as free as possible of particles. 
- The chemical composition of the process water should be as constant as possible and 

the flow rate should be sufficient high to run the process properly. 
- Compliance with the country specific requirements for health and safety 
- Sampling plan should be considered and the sampling documented. 
- Functioning test for electricity and mechanics should be done. 
- Leakage test should be done. 

Crucial parameters for the optimisation of the production process: 
- Chemical composition of the process water (phosphate and ammonium 

concentrations, TSS) (Table 49), 
- Chemical composition of sulphuric acid (possible contamination should be checked 

such as Hg content) 
- To control the ammonia recovery rate, temperature and pH are the crucial 

parameters. As shown in chapter 4.1.7, the best results were obtained at a 
temperature between 55 °C and at a pH of 9.5. 

Table 49 Crucial operating parameters for the ammonium sulphate production process: ranges for the best results 

 

  

Parameter Units Min Max 

NH4-N feed mg/L >700 

TSS feed mg/L <600 

pH/T in stripping unit -/°C 9.5/55 



D1.5 New approaches - material 

 

102 

This project has received funding from the European Union’s Horizon 2020 research and innovation 
programme under grant agreement N°776541 

4.2 Ammonium sulphate production via membrane 
stripping in Altenrhein (CH) 

Authors: Anders Nättorp (FHNW), Christoph Egli (AVA) 
 

4.2.1 Description of the demo site 
The WWTP of Altenrhein provides residential drainage-, wastewater- and sludge treatment of 
17 municipalities in two federal states (St. Gallen and Appenzell-Ausserrhoden).  
The treated water reaches Lake Constance via the mouth of the Old Rhine. Both Lake 
Constance and the Old Rhine are considered priority water bodies for protection. Lake 
Constance also serves as a drinking water reservoir. The topographical conditions around 
these 17 municipalities vary greatly which makes the water transportation more challenging. 
For this reason, special structures are required.  
 
Sludge that is being treated in Altenrhein originates from their own water treatment and is 
also being transported to the site by other WWTP of Eastern Switzerland. The WWTP of 
Altenrhein (AVA) has advanced energy-efficient sludge management technologies for 300.000 
PE of sludge: sludge is dried on site and is co-incinerated in cement works. The heat for sludge 
drying is generated by burning of sewage gas and by heat recovery from wastewater using 
heat pumps.  
 
AVA took a full-scale removal of micropollutants by ozonation and active carbon adsorption 
into operation in 2019 and an ammonia membrane stripping unit from sludge dewatering 
employing an innovative membrane contactor with a novel low fouling membrane module in 
2021. This represents a total investment of EUR 20 Mio in innovative technologies.  
 

4.2.2 Motivation of implementing circular economy 
solutions in the water sector 

After the project AVA will have a clear idea of the technical and financial feasibility of on-site 
activated carbon regeneration and production of fresh activated carbon using locally available 
sludge and biomass. Long-term experience with full-scale installations for micropollutant 
removal and N recovery gained with the installations at Altenrhein will reduce investment 
risks, enhance chances of replicability. AVA also gathers the all necessary information to take 
an investment decision regarding the construction of a PK-fertiliser production unit. This novel 
thermochemical process transforms sewage sludge into a market grade PK-fertiliser. Thereby 
heavy metals are partly removed and the fully plant available mineral phase CaKPO4 is 
produced. The process has been piloted in a large-scale pilot to gain further operational 
experience. 
  



D1.5 New approaches - material 

 

103 

This project has received funding from the European Union’s Horizon 2020 research and innovation 
programme under grant agreement N°776541 

 

4.2.3 Actions and case study objectives 
 

Case Study 
& Subtask 

Technology 
baseline 

NextGen 
intervention in 
circular economy 
for water sector 

TRL Capacity Quantifiable target 

#4 Alten-
rhein, 

Switzer-
land 

 
Sub-task 

1.4.1 

Liquor from 
sludge 

dewatering 
returns to the 

WWTP 

Implementation of 
a hollow fibre 

membrane 
contactor for 

ammonia recovery 
as (NH4)2SO4 

TRL 

7  8 
Input: 8 m³/h 

Production of 
ammonium sulphate 
(fertiliser) 

 

4.2.4 Unique selling points and benefits 
Unique selling points for ammonium sulphate solution production via membrane stripping 
are: 

 Reduction of N2O emissions from the biological treatment 

 High ammonia recovery rates related to the influent to the recovery unit of typically 
75% 

 Market-ready product: ammonium sulphate solution as liquid fertiliser 

 

4.2.5 Principal and main characteristics of the 
technology 

Ammonia is a key component for fertiliser production, while ammonia and related compounds 
in wastewater streams have adverse effects on the receiving water such as algal blooms and 
toxicity problems. The hollow fibre membrane contactor (HFMC) technology is promising for 
the recovery and removal of ammonia via stripping from highly-concentrated wastewater 
flows. 
Before the technology implementation in Altenrhein, the HFMC has been implemented at 
WWTPs in Yverdon, Switzerland and Münster, Germany (KUNST). A total of 10 stripping 
(membrane, air) plants have been implemented so far. It is suitable for WWTPs for 100 000 
population equivalents and more for a side stream treatment of sludge liquor after anaerobic 
digestion. The Altenrhein plant is the first plant designed and built with pre-existing full-scale 
experience. Before ammonia membrane stripping can be applied, several pre-treatment steps 
have to be conducted in order to remove particulate matter and residual organics from the 
sludge liquor and to reach the required elevated pH and temperature (see chapter 4.2.6). At 
higher pH and temperature, ammoniacal nitrogen is mainly present as gaseous ammonia 
(NH3). 
The pre-treated liquor flows through the HFMC containing hollow fibre membranes (see 
Figure 46). Those membranes are hydrophobic and gas permeable with a pore size of between 
10-3 and 1 µm. The HFMC has two channels: inside of the hollow fibres (lumen side) and 



D1.5 New approaches - material 

 

104 

This project has received funding from the European Union’s Horizon 2020 research and innovation 
programme under grant agreement N°776541 

outside of the hollow fibres (shell side). Due to differences in the ammonia partial pressure 
across the membrane during operation, the ammonia gas is released from the liquor at the 
shell side and diffuses to the lumen side. In the lumen side, it reacts with sulphuric acid to 
liquid ammonium sulphate. 
Ammonium sulphate solution is a typical nitrogen fertiliser which can be directly used by the 
farmers. Typical N concentrations in the product of membrane stripping units range from 19 
to 60 kg/m³ of nitrogen (Böhler et al. 2018). The relative fertiliser efficiency is similar to 
commercially available ammonium sulphate (Szymańska et al. 2019). 
 

 
Figure 46 Left: HFMC in Altenrhein; right: flow scheme of the HFMC 

 

4.2.6 Requirements for the implementation of the 
technology and operating conditions 

In order to reach high ammonia yields, the fraction of ammonium in relation to the total 
nitrogen content should be as high as possible. Anaerobic digestion combined with a pre-
treatment of sludge such as a thermal hydrolysis process can help to improve degradation of 
organic compounds, resulting in an increase in ammonium concentrations and thus a higher 
recovery potential.  
 
Several pre-treatment steps for the total removal of solids and particles are an obligatory 
prerequisite for the application of ammonia stripping membranes, as the membrane 
tolerance to particles in the influent is very low. Furthermore, temperature and pH need to 
be increased prior to the stripping process to shift the chemical equilibrium from ammonium 
(NH4) to free ammonia (NH3). First, the temperature is increased with heat exchangers (see 
Figure 47). Then, in order to increase the pH with minimum chemical demand, CO2 is stripped 
out from the liquor. Depending on the chemical composition of the liquor, CO2 stripping can 
increase the pH up to 0.4 units, and the buffering capacity of CO2 is also removed (Böhler et 
al. 2018). The pH is then further elevated up to a pH of 10 via dosing of sodium hydroxide in 
order to maximise the ammonia fraction (Table 50). To remove precipitates (mainly CaCO3) 
and to prevent fouling and clogging of the membranes, the process is followed by a 
flocculation and sedimentation step, a sand filtration and finally a cartridge filtration step. 
Besides the efficient design of the multi-stage pre-treatment process for particle removal, a 



D1.5 New approaches - material 

 

105 

This project has received funding from the European Union’s Horizon 2020 research and innovation 
programme under grant agreement N°776541 

major challenge is to find the optimum operating point with a maximised nitrogen recovery 
at a reasonable demand of chemicals and/or heat. Depending on the type of membrane 
module, the temperature of the influent liquor should be limited to prevent thermal 
decomposition of membrane potting. Altenrhein usually operated the process at 40 °C. 
However, according to the manufacturer a maximum temperature of 50 °C is still possible, but 
should not be exceeded (Membrana 2021).  
 

 
Figure 47 Flow scheme of the ammonia stripping plant in Altenrhein 

Table 50 Requirements and operating conditions 

Parameter Units Min Max Reference 

NH4 (influent) mg/L 700 >4000 Huang et al. 2020, Böhler et al. 2018, 
Widmer, A. (2021) 

TSS mg/L - 1000 Widmer, A. (2021) 

pH - 9 10 Böhler et al. 2018, Widmer, A. (2021) 

Membrane 
Temperature 

°C 40 50 Widmer, A. (2021), Membrana (2021) 

 
 

4.2.7 Results 
The plant was taken into operation in summer 2021. After gathering some experience, a more 
intense monitoring was performed from 4th of October to 23rd of November by Adrian 
Widmer, FHNW with support of the onsite personnel of AVA and with weekly or biweekly 
project meetings with AVA, FHNW and the technology providers Membratec and Alpha. 
The goals were to 

1. resolve remaining technical issues for high runtime and low maintenance effort for the 

plant 

2. optimise the nitrogen-removal-efficiency of the membranes 

3. optimise/reduce the input (chemicals, energy, costs) 

4. get an overall idea of what input and effort is required for the technology 



D1.5 New approaches - material 

 

106 

This project has received funding from the European Union’s Horizon 2020 research and innovation 
programme under grant agreement N°776541 

To this effect a parameter study for the CO2 stripping and the membrane stripping was 
planned. During the measuring campaign we encountered some limitations of the plant and 
a considerable number of technical problems (see also next section “Technical limitations”). 
Since the measuring campaign the plant has mostly been idle pending modifications to 
improve performance and robustness of the process. 
 
Performance 
By measuring volumes, runtimes, and ammonium concentration at different points the 
performance could be characterised. During this period on average 14% of the nitrogen was 
lost in the first separator as sludge. Out of the remaining N 23% was lost in the pretreatment, 
42% recovered in fertiliser and 35% remained in the return flow. The ammonia losses in the 
pretreatment varied strongly due to the stripping conditions that were varied and to the inlet 
concentration which varied due to the operation of the digester. They could not yet be 
predicted and controlled. 
 
The plant is designed for about 10% pretreatment losses, 75% removal as fertiliser and 15% 
return flow and these values have been reached in a similar plant in Yverdon, Switzerland. The 
measured N removal at the level of the HFMC membranes was 54% on average. This is in 
contrast to the observation of Alpha that during the 2 first months of operation at this plant, 
N removal was around 90%. A third of the losses after the first separator we observed in the 
side stream (separation of sludge) and two thirds in the form of ammonia stripping. The 
operation conditions (on average 40°C, pH 9) yielded on average 54 g NH4-N/L (Figure 48). 
 

 
Figure 48 Ammonia concentration evolution over time in the fertiliser 

A feasibility study on a forward osmosis unit was performed by Alpha. Based on lab results 
and measurements in the unit in Yverdon it was shown that with some additional energy input 
the output could be concentrated up to 80 g NH4-N/L, which is the limit for safe storage 
without risk for precipitation.  
 



D1.5 New approaches - material 

 

107 

This project has received funding from the European Union’s Horizon 2020 research and innovation 
programme under grant agreement N°776541 

Different batch tests were performed with the fertilizer produced by the stripping unit of 
Yverdon (similar concentration to Altenrhein product e. g. 30 to 50 g N /L). The fertiliser was 
constantly recirculated from a tank through the membrane contactor. A counter-current flow 
of NaOH (originally) 50% was circulated on the other side of the contactor (Figure 49). When 
the target concentration is reached (80 g N/L), the fertiliser is extracted to a final storage tank. 
 

 
Figure 49 Simplified diagramme showing the concentration unit implemented in Yverdon 

The concentration and the volume of the fertiliser and of the caustic soda were closely 
monitored to determine the water fluxes and the impact on the caustic soda concentration. 
 
Table 51 gives a summary of the assays. The production flux of fertiliser by the stripping unit 
is 42 L/h, with an average concentration of 42 g N/L. The concentration unit is able to increase 
this concentration to 82 g N/L, meaning that about half of the water contained in the original 
fertiliser is removed and transferred to the caustic soda solution. As this water flux is 22 L/h 
(which is half of the fertiliser flux in the stripping units), both processes can work at the same 
pace. 
 
Table 51 Summary of the main exploitation parameters monitored during 6 weeks of operations. 

 
 
During these 6 weeks of operation, the concentration of the caustic soda slowly decreased, to 
reach a concentration of about 25%. This change in concentration explains why the water flux 
measured in the concentration unit gets smaller over time (from 29 to 19 L/h). The less the 
caustic soda is concentrated, the slower water is removed from the fertiliser, due to lower 
osmotic pressure differences. This equilibrium concentration of 25% can then be used to 